PAF!TS CATALOGUE
| WP-1500

SERIAL NUMBER 02432 AND UP

@ 898 595—8516 0



I CYLINDER BODY & BREATHER

REF. LEV. O PART NO. DESCRIPTION = <==-recece- Q' TY--omee-
NO. (A) (B) (C) (b)) (E) (F)
1 « Y 160664-01010 BODY ASSY, CYLINDER 1
2 . Y 160664-01331 GASKET, CYL. HEAD 1
3 - Y 160664-01400 COVER, CRANKCASE 1
4 « Y 160664-01410  GASKET, CRANKCASE 1
5 . Y 160610-01690 PLUG, DRAIN 1
_6 « Y 160560-01740 CAP, OIL FILLER 1
7 .« Y 24311-000150 O-RING 1A P-15.0 1
8 . Y 160610-04360 BOLT M 6X 35 6
9 . Y 160610-D4570 BOLT SB M 6X 70 2
10 . Y 104200-59170  GASKET 12 1
1" . Y 22312-060160  PARALLEL PIN 6X16 2
12 .Y 26476-060252 BOLT M éX 25 6
13 . Y 160664-03010 BREATHER ASSY 1
14 . Y 160664-03070  GASKET, BREATHER 1
15 . Y 160610-03180 PIPE, BREATHER 1
16 . Y 26476-060142 BOLT M 6X 14 2



REF.

=
e

LEV.

2 BEARING, CRANK, PISTON & ROD

0  PART NO.

DESCRIPTION

(R)_(B) (C) (b) (E) (F)

Y 160664-02100
Y 160510-02220
Y 760664-21700

MAIN BEARING
SEAL, OIL
CRANKSHAFT ASSY

Y 160610-21290
Y 26376-100002
Y 160664-22010

KEY 4X10
NUT M10
PISTON ASSY

Y 760664-22500
Y 160664-22300
Y 22252-000110

RING SET, PISTON

PIN, PISTON
CIRCLIP

- b

- ON 00NN DNN -

Y 760664-23700
Y 160664-23200

ROD ASSY, CONNECTING

BOLT, ROD

N =) b bt d bl N




REF.
Nol

3 LABEL

2

V7=

WATER PUNMP  WP-1500 =

(Lot o Y[ CHECK THE ENGINE OIL)

S

3

O —-P>umuQ

| e el An c w A e ot ——

GASOLINE ) No=—

NO FIRE o

Bhos e b o s e, corere e S Rt cotisn.

— e A — —— - o oa——
T A v v v—n o — S

B e e e e ——— e ——

LEV -

(*

////55&’%75 1

| 4 CYCLE ENGINE

- P - —————— > —

0  PART NO. DES

CRIPTION = —ccccemea Q'TY--cemmmm
(A) (B) (C) (D) (E) (F)

Y 160664-07150  LABEL
Y 160611-07260  LABEL
Y 160611-07280  LABEL

(WP1500) 1
» LUB. OIL
» OPERATION

UVt o N =

Y 160611-07370  LABEL
Y 160664-07350  LABEL

1
1
» AIR CLEANER 1
(ECHO) 1




4 HEAD, AIR CLEANER & MUFFLER

®
20

0  PART NO.

REPAIR

22

23

DESCRIPTION

(A) (B) (C) (D) (E) (F)

Y 160660-11010
Y 160664-11100
Y 160664-11110

HEAD, CYLINDER
VALVE, INTAKE
VALVE, EXHAUST

Y 160664-11120
Y 160664-11161
Y 160664-11180

SPRING, VALVE
GUIDE, VALVE
RETAINER, VALVE

()

Y 160560-12560
Y 160560-12520
Y 760520-12540

CLEARER ASSY, AIR
BODY, AIR CLEANER
CAP_ASSY,AIR CLEANER

Y 160520-12540
Y 160520-12550
¥ 160520-12560

ELEMENT, AIR CLEANER
HOLDER(A), ELEMENT
HOLDER(B), ELEMENY

0.4 MaT A MM AFEEED W2 R RFT &Y LA ELY e K3 W CER AP WY S MW I s T

.
.
.
.
.

Y 26022-050102
Y 160510-56150
Y 26366-060002
Y 160664-13200
Y 160664-13520
Y 26476-060552
Y 26346-060002
Y 160664-11800
Y -78700

SCREW 5X 10
GASKET, CARBURETOR
NUT M6

GASKET, MUFFLER
MUFFLER
BOLT M6X 35

NUT mé
GUIDE, VALVE
CLAMP

8)

Y 160667-13870
Y 26106-060082

SPARK ARRESTOR
BOLT M6X 8

- ab|ed ot NI =t AN @ AP b B ed b BN b NS wd -



5§ CAMSHAFT & GOVERNOR

REF. LEV. O PART NO. DESCRIPTION = ~=-cvc---- Q'TY---roce-
NO. _ . (A) (B) (C) (D) (E) (F)

1 « Y 160664-14100  CAMSHAFT ASSY 1

2 .o Y 160664-14550 PIN, DECOMP. 1

3 oo Y 160664-14560 SPRING, DECOMP. 1

4 . Y 160664-14200  TAPPET 2

5 « Y 160610-61100 SHAFT, GOVERNOR 1

6 . Y 160610-61300 SPINDLE, GOVERNOR 1

? . Y 160664-61310  SHAFT, GOV. LEVER 1

8 « Y 160664-61600 GEAR ASSY, GOVERNOR 1

9 . Y 160120-76940  WASHER 1

10 . Y 22137-060000 WASHER 6 1

1 . Y 22360-060000 SNAP PIN 6 1




6 CASE, STARTER, SWITCH & FLY. MAG.

REF. LEV. 0 PART NO. DESCRIPTION - Q'TY--
NO. CA) _(B) (C) (D) (E) (F)
1 . Y 160664-45010  FAN, FLYWHEEL 1
2 « Y 160664-45110 CASE, COOLING FAN 1
3 - Y 160664-45200 COVER, CYLINDER 1
4 . Y 26476-060252 BOLT M 6X 25 3
5 « Y 26476-060302 BOLY M 6X 30 1
é . Y 26476-060142 BOLT M 6X 14 1
7 « Y 160664-76050 RECOIL STARTER ASSY 1
8 oo Y 160664-76260 RECOIL ASSY 1
4 eeo Y 160664-76510 CASE ASSY, STARTER 1
10 ees Y 160664-76520 REEL 1
1" oo Y 160664-76530  RATCHT 1
12 see Y 160667-76540  SPRING, SPIRAL 1
13 ee. Y 160664-76580 PLATE, FRICTION 1
% eee Y 160667-76560  SPRING, FRICTION 1
15 ses Y 160667-76570 BOLY 1
16 cee Y 160667-76550  SPRING, RETURN 1
7 eos Y 160664-76610  ROPE ASSY 1
18 eeee Y160664-76620 ROPE 1
19 esee Y160664-76630 KNOB, STARTER 1
20 oo Y 160664-76590 PULLEY, STARTER 1
21 . Y26106-060082 BOLT M 6X 35 3
22 - Y 160611-77250 STOP SWITCH 1
23 . Y 26366-080002 NUT M8 1
24 . Y 160520-78010 PLUG, SPARK 1
a5 . Y 160664-78060  FLYWHEEL MAGNETO ASY 1
26 oo Y160664-78510  IGNITION COIL 1
27 ... Y160520-78040 _ CAP, PLUG 1
28 ees Y160610-78720  GROMMET 1
29 . Y26476-060252 BOLT M 6X 25 2




7 FUEL TANK & FUEL PIPE

REF. LEV. O PART NO. DESCRIPTION = =eccccce-- QTY--meemm-
NO. (A) (B) (C) (D) (E) (F)
1 . Y 760664-55700 TANK ASSY, FUEL 1
2 « Y 160710-55060 CAP ASSY, FUEL TANK 1
3 «o Y 160393-55050 GASKET, CAP 1
4 .« Y 160664-55300 COCK ASSY, FUEL 1
5 .« Y 160610-55390 BOWL, STRAINER 1
é s Y 160710-55360 RETAINER 1
7 .« Y 160710-55370  GASKET 1
8 .o Y 160710-55380 STRAINER, FUEL 1
9 « Y 26476-060142 BOLT 6X 14 4
10 « Y 124722-59050 CLAMP 9 2
11 « Y 106990-44660 CLAMP 2
12 .« Y 160610-59160 PIPE, FUEL 1
13 - Y 160664-59350 FUEL PIPE (A) 1




Q CONTROL DEVICE

REF. LEV. 0 PART NO. DESCRIPTION = ==c===--- Q' TYeermeee
NO. (A) (B) (C) (D) CE) (F)
1 . Y 160560-66010 SPRING, REGULATOR 1
2 « Y 160664-66050  HANDLE ASSY, REGUL. 1
3 oo Y 160664-66060 HANDLE, REGULATOR 1
4 .« Y 160520-66290 SPRING, IDLE 1
5 es Y 26117-040207 BOLT M4X 20 1
é - Y 160666-66100 BASE ASSY, REGULA. 1
7 ee Y 160664-66110 BASE, REGULATOR 1
8 «» Y 160520-66290 SPRING, IDLE 2
9 oo Y 26117-040257 BOLT M4X 25 1
10 « Y 160664-66150 LEVER, COVER 1
1" « Y 160664-66160  WASHER 1
12 « Y 160664-66170  WASHER, NYLON 1
13 « Y 160664-66180 PLATE SPRING 1
14 . Y 160664-66200 THROTTLE LINK 1
15 « Y 160664-66211  SPRING, THROTTLE 1
16 .« Y 26366-060002 NUT M 6 1
17 « Y 26346-060002 U-NUT 1
18 « Y 26476-D6D142 BOLT M 6X 14 2




10 TooL

2
3
REF. LEV. 0 PART NO. DESCRIPTION = =ececce=- Q' Ty~
NO. (A) (B) (C) (b) (E) (F)
1 . Y 160110-92610 BAG, TOOL 1
2 . Y 160110-92710 HANDLE, BOX WRENCH 1
3 . Y 28110-100120 WRENCH 1
4 . Y 28227-191400 BOX WRENCH 19X14 1




30

PUMP

3
REF. LEV. 0  PART NO. DESCRIPTION ~  ===m-oe- LR L —
NO. (A) (B) (€) (D) CE) (F)
1.V 160664-95530 CASING . 3
2 . Y 160664-95510 GASKET, CASING 1
3 . ¥ 160664-95610  BOLT MBX 25 2
4 . Y 160664-95600 COVER, CASING 1
S . v 160664-95530 BOLT MBX &8 4
6 . Y 183178-48040  GASKET 4
7. Y 160664-95540  SPRING WASHER Z
83 . Y 160666-95550 WASHER M8 4
9 . Y 16D664-95570  IMPELLER 1° Shim 0.3 Y40106000000
70 . ¥ 160664-95560 SEAL, MECHANICAL i
11 . Y 160664-95580 CASING, INNER ¢  Shim 0.6 40106100000
12 . Y 160666-95640  GASKET, INNER CASING 1
13 .V 160664-95650  CASE 1
1% . Y 160664-95740 BOLT M8X 20 5
15 . Y 160664-95590  VALVE, CHECK 1
16 .V 160664-95680  BEND 1
17 . Y 160664-95750 GASKET, BEND 1
18 . Y 160664-95660  PLUG 1
19 . Y 160664-95670  GASKET, PLUG 1
20 . Y 160664-95630 GASKET, DRAIN BOLT 1
21 . Y 160664-95620  DRAIN BOLT M12X 20 %
22 . Y 160664-95770 BOLT MBX 40 )
23 . Y 160664-95760 LABEL, CAUTION 1
24 . ¥ 160664-95780  NUT M8 2
25 . Y 160664-95730  HANDLE i
2 . Y 160664-05690  STRAINER 1
27 . Y 160664-95710 _ BOLT M8 X20 4
28 . Y 160664-95720  NUT M8 %
29 . Y 160664-95700 BASE 1
3D . Y 16D664-95790 DAMPER 4
31 . Y 160664-95800  SCREW 3




12 GASKET SET (ENGINE)-OPTIONAL

///' \\\
, 9
D—
REF. LEV. O PART NO. DESCRIPTION == weccccecas Q'TY--rrece-
NO. _ (A) (B) (C) (b)Y (EY (F)
1 . Y 760664-92600 GASKET SET 1
2 e Y 160664-01331 GASKET, CYL. HEAD 1
3 es Y 160664-01410 GASKET, CRANKCASE 1
4 ee Y 24311-D00150 O0-RING 1A P 5.0 1
5 «s Y 104200-59170 GASKET 12 1
é .o Y 160664-03070 GASKET, BREATHER 1
7 «s Y 160510-56150 GASKET, CARBURETOR 1
8 ee Y 160664-13200 GASKET, MUFFLER 1
) . Y 160664-56150 GASKET, CARBURETOR 2






